


*Antibiotics*
oxytetracycline → 1 cm /10 kg
sulfa dimidine 33.3% → 0.2 gm / kg

1-Ampicillin vial (500 gm)
(Epicocillin ½ gm)(Emox ½ gm)

→ 1vial / 12 hr / I.M → 3-5 days
2-Ampicillin susp.:

// 250 → 5 ml / 8 hr  for 3-5 days
// 125 → 5 ml / 6 hr  for 3-5 days

3-E.mox  susp. (amoxicillin)
250 → 5 ml / 8 hr for 3-5 days
125 → 5 ml / 6 hr for 3-5 days
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4-Erythromycin 200
(resp. Tract infection)

→ 5 ml / 6 hr  for 3-5 days
5-Velosef  (½ gm), (Cefotax ½ gm)

→1 vial / twice daily / I.M  for 3-5 days
6-Flumox (½ gm)

→ 1 vial / twice daily / I.M  for 3-5 days
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Antidiarrhoea
1-cidostin (susp) chlorumphenicol

-enteritis , collibacillosis , salmonellosis
→ 5 ml / 6 hr

2-Kapect comp. (kaolin, sulfa , trimethoprime)
→ 20 ml / 12 hr

3-Enteroquin
→ 20 ml / 12 hr

4-Flagyl  (metronidazol) or (antinal) or (furazol) or
(amrimzol)
→ 5 ml / 8 hr

5-Rehydran N.pack  ( rehydrozinc  pack)
→ one pack / 12 hr
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*digestant drugs *
*Digestin  syr → 10 cm / 3 times / before meal ¼ hr
*Neo-digestin  syr → the same

*apptizer drug*
● Vitaphos  syr  → 5 cm / 3 times / before meal
● Mosegor  syr → the same

*antiemetic*
●Primpran       amp
● Plasil            amp 1 amp / day / I.M
● cortigen B6 amp

*laxative*
● Sedalac (lactulose) syr
● Lactulose (lactulose) syr 20 cm / 12 hr

*digestant drugs *
*Digestin  syr → 10 cm / 3 times / before meal ¼ hr
*Neo-digestin  syr → the same

*apptizer drug*
● Vitaphos  syr  → 5 cm / 3 times / before meal
● Mosegor  syr → the same

*antiemetic*
●Primpran       amp
● Plasil            amp 1 amp / day / I.M
● cortigen B6 amp

*laxative*
● Sedalac (lactulose) syr
● Lactulose (lactulose) syr 20 cm / 12 hr



*antiflatulance*
●Simethicone  syr → 5 cm / 3 times / daily
● Flatidyl  tab (disflatyl tab ) → 5 tablet / orally / 3 times

daily

*anthelmintics*
● Albendazol susp 5% → 0.1 ml / kg
● Ucimisole (levamisole)  injection 10%

→ 0.5 ml / 10 kg / S.C once
*Antiver  susp
*Fluvermol susp 5 cm / 12 hr / for 3 days
*Fluver
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*Drugs for influanza & common  cold*
●Flurest  syr
●Noflu     syr
●Rhinomol syr 5 cm / 12 hr / 3-5 days
●Rhinopront syr

*antipyretic*
*cold application firstly then:
●Analgin  → 1-5 cm  I/M
●Novacid → 1-5 cm  I/M
*paramol    syr
*paracetamol syr 5 cm / 8 hr
*Cetal syr
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*Expectorant & cough sedative*
●Bronchophane   syr
●Expectyl    syr
●Toplexil  syr 5 cm / 12 hr / 3-5 days
●Bronchistal  syr

Mucolytics
• Bisolvon syr
• Mucsphylline 5 cm/ 12 hr / 3-5 days
• Mucopront
• Bronchopront

Bronchodilator:
• Minophyline syr
• Salbovent syr 5 cm / 12 hr / 3-5 days
• Epicophyline syr
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Antitussive for dry cough
• Tussilar syr
• Codilar syr
• Codipront syr 5 cm / 12 hr / 3-5 days
• Coflin syr
• Codiphan syr

Vitamines & general tonic
• Medivit syr
• Vitacal syr 5 cm / 12 hr
• Multi sanostol syr
• Catosol 0.5-5 cm (dog),0.5-2.5 cm (cat)

Anti inflammatory
• Dexamethosone  injection

0.1 – 1ml  / daily
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Antitoxicisty
●Atropin sulfste 1 %

Topical antirhumatic & antiinflammatory
• Voltarin   gel
• Olfen       gel
• Profenid gel               TWICE / DAILY
• Fostum   gel

Urinary antiseptic
• Coli urinal 10 gm / 200 cm / twice daily
• Uricol

Antihistaminic & antiallergic
• Allergyl   syr
• Histalin  syr 5 cm / once / at night
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Topical drug for Scabies
• Benzonil    emlugel
• Benzanil benzoate lotion         twice/ daily
• Licid  spray & lotion
• Eurax lotion

Topical antifungal
• Canestan       cream
• Mycostatin     cream            twice/ daily
• Daktacort       cream

Topica antihistaminic & antiallergic
• Betaderm         cream
• Allergyl             cream                   twice / daily
• Dexapanthen    cream
• Diprosalic    (betamethasone + salcylic acid )

Topical drug for Scabies
• Benzonil    emlugel
• Benzanil benzoate lotion         twice/ daily
• Licid  spray & lotion
• Eurax lotion

Topical antifungal
• Canestan       cream
• Mycostatin     cream            twice/ daily
• Daktacort       cream

Topica antihistaminic & antiallergic
• Betaderm         cream
• Allergyl             cream                   twice / daily
• Dexapanthen    cream
• Diprosalic    (betamethasone + salcylic acid )



Topical antibiotic
• Terramycin  oint. Twice / daily
• Garramycin  oint.

Topical antiseptic
• Betadine
• Savlon

Eye infection
• Visin Ac         eye drops 3 times / daily
• Prizolin           eye drops

(for relieve of redding)
*antibiotics:
• Isoptophenicol     e.drop
• Isomephenicol      e.drop 3 times / daily
• Isoptomaxitrol   ( neomycin , dexamethasone)
**Terramycin     eye oint.          At night
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Vaccination
1- Tetra valent vaccine (modivied live)
• Canine distemper
• Adeno virus
• Para influenza
• Parvo virus
• N.B: (penta vaccine → as previous + leptospira)

At 1.5 – 2 month of age, I/M
2- Rabies vaccine (inactivated vaccine)

at 3 month of age

6 month of age

anually
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